SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum | spectrum v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23,20 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
20 dbiiLdhack DAk = RIPHECHYEKABS e
Line _$PURIOUS_)LINE_ABS PABS {\ SPURIOUS _LINE_ABS PABS &
10 dBm ( \ 1
0 dem I ! 0 dem [{J lL
10 dam i -10 dem y
| SPURIOUS_LINE_ABS_ .'\’ \ ij H
20 derm / } 20 dBm +
-30 dBm | T ‘ } f" -30 dém I ‘! i :
i : ull / Wi ] [ . Wl % . L
B ) At E Y 1 - o
P YL P W Ve 0 | i ¥ VAT \ el Lty
750 dem d oy
40 der 50 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz || start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  aAtimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
AU e Ll e 1000 iz 1.7bd8a Gile -21.97 dém -8.97 d8 1.745 GHz 1.755 GRz | 100.000 knz 175444 CHz 20.13 dBm -9.87 dB
1.709 GHz L7110 GHe 100,000 ki 370 a8 oHe 28250 dam Z9:30.d8, 1.755 GHz 1.756 GHz 100,000 kHz 175504 GHz -23.24 dBm -10.24 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71061 GHz 20.27 dim -9.63 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75630 GHz -24.89 dbm -11.89 dB

( )i ) (T ]

Date: 30.MAR.2019 023802

J1

L1

Date: 30 MAR 2019 02:43:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'
v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 2320 dém  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abiidheck DAF L ECHYEKABS BAES
Line _$PURIOUS_)LINE_ABS PABS 1 SPURIOUS_LINE_ABS PABS
10 dBm 10 dém
o T T i aimaarn 0 dEn e e e o
dem { \ Y "
{ \ -10 dem y
1 (|| -30 dem |
/ \ \
| 3 - fan dBm F""”’-‘* —
o] | it RN
40 dBm P WM»‘...“
-50 dBm
-60 dBm
-70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraguency | PowerAbs | aLi
1700 etz Ll e L0002 17baal il -25.22 dBm -12.22 d& 1.745 GHz 1.755 GRz | 100.000 knz 175042 CHz .28 dBm -26.72 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -33.43 dBm -20.43 dB 1755 oHe 1756 GH2 100,000 kHz 175800 CHe 35.08 dBm 5208 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71825 GHz 53 dim -26.37 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75606 GHz -26.36 dbm -13.36 dB

( i ) T

Date: 30.MAR.2019 02:40:03

J1

LT

Date: 30.MAR.2019 02.45:46

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A166 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec m

Ref Level 23.20 dBm
SGL Count 100/100

Offset 5.20 dB

Mode Auto Sweep

Spec mn

SGL Count 100/100

Ref Level 2320 dém Offset 5.20 dg

Mode Auto Sweep

®1 AvgPwr (@1 avgPwr
20 dbHpitfheck DAk BISHECHBEKARS RARS
Line _$PURIOUS_LINE_ABS PASS rl SPURICUS_LINE_ABS, o ﬂ
10 dem ; \ I \
0 dém f ]‘/l 0 dem T \
 -10 dBm—— = f.‘ =10 dBm "J
| SPURIOUS_LINE_ABS_ { ‘h 4 J kl
20 dem I -20 dBm s H
j r |
-30 dem 30 dBm |
1 . \ | i | \
-40 dBm P ‘ G WA T -4 dem N W ¥ ‘ =
et | L ] T A T 1 1
TR e ’Lh‘" JW (i) \”V’J 0 d A\ et il v}‘“ﬂ'ﬂ\ — Al i,
= m P ]
-60 dam -60 dBm
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz || start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Fraguency | powerabs |
1,700 GHz 1.709 GHz 1.000 MHz 1,70828 GHz -23.96 dBm -10.96 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.75439 GHz 19.28 dBm -10.72 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -23.37 dBm -10.37 d8 1,756 GHz 1.756 GHz | 100,000 kHz 1.75500 GHz -24.02 dBm -11.02 d8
1.710 GHz 1.720 GHz 100.000 kHz 1.71056 GHz 18.66 dém ~11.14 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75689 GHz -27.96 dBm -14.96 dB
v ———
L ! ) T i HIHID o

Date: 30.MAR 2019 032423

Date: 30 MAR 2018 03:27:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'
v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 2320 dém  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abiidheck DAF L ECHYEKABS BAES
Line _$PURIOUS_)LINE_ABS PABS ! SPURIOUS_LINE_ABS PABS
10 dBm 10 dém
od g, D e 0 . AN P AP i ol P,
dem ( ‘ 1!
{ \ -10 dem \
1 |l -3 der
."" \ -p0 dBm K‘ L2 e
-~ i h [t
-40 dBm n
-50 dBm
60 dBm -60 dBm
-70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraguency | _PowerAbs | aLi
1700 etz Ll e L0002 170900 Gilz -25.83 dbm -12.83 d& 1.745 GHz 1.755 GHz 100.000 kHz 175226 CHz 2.35 dBm -27.65 0B
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -33.82 dBm -20.82 dB 1755 oHe 1756 chz | 100,000 kHz 175802 cHe 36,18 dbm 5318 0B
1.710 GHz 1.720 GHz 100.000 kHz 1.71168 GHz 40 dBm ~27.50 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75602 GHz -28.57 dBm -15.57 dB
v ———
( J ] GHERENAED we i T ——

Date: 30.MAR.2019 03:25:23

Date: 30.MAR.2019 03:28:12

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

2AJOTTA-1179

Page Number : A167 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum | spectrum v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23,20 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
20 abipEfhack DSy RIRHE CHYEKABS VT x
Line _§PURIOUS_|INE_ABS PABS |\ LPURIOUS_LINE_ABS PASS ”
10 dem } l ‘ ‘
0 dém ;l H 0 dem # \‘
-10 dBm 10 dBm nJ 3
“SPURIOUS_LINE_ABS N i
| SPURIOUS_LINE_ABS_ | o "L
-20 dBm T nf'
-30 dam 1'
-40 dBm - o f\‘w J'J\fb" ‘U' . H ‘l : _/ -
i 1 J etring
S0de o Mﬁ‘"‘ﬂ Ranhudiiod i W'“"'\Jﬂ : T L Nt W \‘ TPt gt L .
50 dem
-60 dem -60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  Powerabs |
1700 etz Ll e 1000 170900 Gile -36.98 dém -23.98 d& 1.740 GHz 1.755 GHz 100.000 kHz 175415 GHz 20.74 dBm -9.26 dB
1.709 GHz L7110 GHe 150,000 ko> depa0nn oHe 52258 dAm 958,08 1.755 GHz 1.756 GHz | 150,000 kHz 175501 GHz -23.01 dBm -10.91 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71082 GHz 21.04 dém -6.96 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75600 GHz -38.54 dbm -25.54 db
v ———
L ! ) TN &8 i T %

Date: 30.MAR 2019 02:47-37

Date: 30 MAR 2018 02:53:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'
v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 2320 dém  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abiidheck m E ECHYEKABS BAES
Line _$PURIOUS_)LINE_ABS PARS 1 SPURIOUS_LINE_ABS PABS
10 dBm 10 dém
o dem g e A I, B e S assichi 0 e e B P Ay
‘, \l -19 dem “
) \ 20 dem \
el ’}, M40 dem Y . =
L...l | .
-40 dBm '
-50 dBm
-60 dBm
-70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraguency | _PowerAbs | aLi
1.700 GHz 1.708 GHz 1.000 MHz 170880 GHz -27.53 dBm -14.53 d& 1.740 GHz 1.755 Ghz | 100.000 kHz 1.74254 GHz 2.60 dBm -27.31 dB
1.709 GHz L7110 GHe 150,000 ko> defran e 29454 dam 213408, 1.755 GHz 1.756 GHz 150,000 kHz 175503 Gz -35.76 dBm -22.76 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72387 GHz 3.58 dBm -26.42 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75711 GHz -28.63 dBm -15.63 dB
v ———
( J ] GHERENAED we i T —

Date: 30.MAR.2019 024939

Date: 30.MAR.2019 02:55:23

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number : A168 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

'
Spectrum | spectrum v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23,20 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
20 dbiiLdhack B RIPHECHYEKABS BAk: .
Line _§PURIOUS_|LINE_ABS PA a[\ sPURIOUS_LINE_ABS PABS H
10 dem } ‘ ‘ ‘
0 dém ! T 0 dem j \
-10 dam JJ 1‘ -10 dém - !
| SPURIOUS_LINE ABS_ r’ Um " ﬂ\
-20 dBm " ‘1 -20 dém A,““ n
i
-30 dam “ -3 dem f
-40 dBm Hik v el l h. 7 T - E -4 Bm e Ff
PSS M \ I J i \ \)t,m J
W narn) W Larv .mmf <\ A i J N b—’ﬂ Narw, S
S0 d8m 0 dE "
-60 dam -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  Powerabs |
1700 etz Ll e 1000 170408 Gilz -36.87 dbm -23.87 d& 1.740 GHz 1.755 GHz 100.000 kHz 175414 CHz 20.14 dBm -9.86 dB
1.709 GHz L7110 GHe 150,000 ko> depa0n SHe 222,09 dam 908,08 1.755 GHz 1.756 GHz | 150,000 kHz 1.75506 GHz -24.07 cBm -11.07 d8
1.710 GHz 1.725 GHz 100.000 kHz 1.71080 GHz 19.71 dBm ~10.29 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75774 GHz -33.29 dbm -20.29 dB

|
J

)i T

Date; 30.MAR 2019 02:48:38

L

J1

L1

Date: 30 MAR 2019 02:54:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o)
v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 2320 dém  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiaitdheck I E ECHUEKABS_ DAES
Line _$PURIOUS_)LINE_ABS PARS 1 SPURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dBm = ety = \ 0 diprr o
" -10 dem \
] I 20 dem
f \" 30 dem \l ES
T 1
P s,
Y U] o P
40 dBm e
-50 dBm
60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraguency | PowerAbs | aLi
1700 etz Ll e 1000 170978 Gilz -27.06 dém -14.06 d& 1.740 GHz 1.755 GHz 100.000 kHz 174949 CHz 1.48 dBm -28.52 dB
1.709 GHz L7110 GHe 150,000 ko> degran oHe 24,24 dim =21.24.d8, 1.755 GHz 1.756 GHz | 150,000 kHz 1.75500 GHz -35.52 dBm -22.52 db
1.710 GHz 1.725 GHz 100.000 kHz 1.72216 GHz 2.13 dem -27.87 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75621 GHz -28.50 dBm -15.50 dB
v ———
( J ] GHERENAED we i T ——
Pt SOMARZNT (22 Date: 30.MAR 2016 0256:23

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A169 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

'
Spectrum | spectrum v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23,20 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr (@1 avgPwr
20 dbiiLdhack B RIPHECHYEKABS paks
Line _$PURIOUS_)LINE_ABS PARS ﬂ SPURIOUS_LINE_ABS PABS n
10 dBm J \ ) ‘
0 dem f { 0 dBm jj \
| -10 dBm—— = \‘ =10 dBm a
| SPURIOUS_LINE_ABS_ H % ’Hr \\
20 dBm - -20 dem 1
] i
-30 dém ! i -3gydem y
| i
40 dBm: 1 i P 41{ i
) 1 N T pil =
S \ J‘ ] \ ] VW, [
m W Mg ) W \j\f\‘-\w ekl il !L ;ﬁ'ﬁ Itec AN \/"—..«»a'f\ v \\/ e Y [t
-60 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency |__Powerabs |
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -38.43 dém -25.43 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75414 GHZ 10.46 dBm -10.54 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -23.66 dBm -10.66 dB 1755 GHe 1756 chz | 150,000 kiz 175500 Ghz 55.81 dBm =T
1.710 GHz 1.725 GHz 100.000 kHz 1.71088 GHz 18.09 dBm ~11.01 d8 1.756 GHz 1.765 GHz 1,000 MHz 1.75600 GHz -35.28 dBm -26.28 dB

( )i ) T

Date: 30.MAR.2019 03:29:36

J1

L1

Date: 30 MAR 2018 03:32:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'
v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 2320 dém  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abiidheck m E ECHYEKABS BAES
Line _$PURIOUS_)LINE_ABS PARS 1 SPURIOUS_LINE_ABS PABS
10 dBm 10 dém
0 dBm — e s, 0 dfto
J \ -lrﬁ‘ dem W\\I\
} ! 20 dem \
s |4 X |
T ~ -30 dBm t -
-y 1l y m—
-40 dBm
-50 dBm
-60 dBm
-70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraguency | _PowerAbs | aLi
700 e 3780 SHe 1.000 MHz 1.70880 GHz -27.43 dém -14.43 d8 1.740 Ghz 1.755 Ghz 100.000 kHz 1.74101 GHz 0.42 dBrm -20.58 dB
1.709 GHz L7110 GHe 150,000 ko> 170090 oHe 2445 dam 214508, 1.755 GHz 1.756 GHz | 150,000 kHz 175501 GHz -36.07 dBm -23.07 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72352 GHz 26 dBm -28.54-d8 1.756 GHz 1.765 GHz 1,000 MHz 1.75628 GHz -29.51 dbm -16.51 dB

( i ) T ]

Date: 30.MAR.2019 03:30:36

J1

LT

Date: 30.MAR.2019 03:33:24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A170 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec

m

Spec

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2320 dém Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
o0 dbpitdhadk T woak EIRHECHYEKABS Haks r
Line _§PURIOUS_|LINE_ABS ‘ n»-,-. ] sPURIOUS_|LINE_ABS PABS l‘

10 dBm - J 1 | \

0 dém ’ i 0 dem j L

 -10 dBm———— ! \\‘ -10 dem —t

| SPURIOUS_LINE_ABS_ J |

-20 dBm - - -20 dém ¥ }
! d \

i W |

-30 dBm

fn i |

T | .

A f
- i ‘m T ‘ ; 7 o “""\
-, | i { \ o, {
\\‘J 1l \ AR A K JL " fu !
“ — AP\ W/ A ) it | o4 darrmst! S e Ul Ao aamant SR
60 dem -60 dBm
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz || start 1.735 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  aAlimit Rangelow | Rangeup | RBW | Frequency |  Powerabs |
1,700 GHz 1.709 GHz 1.000 MHz 1,70899 GHz -38.31 dBm -25.31 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 20.92 dém -9.08 db
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -25.99 dBm -12.99 dB 1,756 GHz 1.756 GHz | 200,000 kHz 1.75506 GHz -26.12 dBm -13.12 d8
1.710 GHz 1.730 GHz 100.000 kHz 171111 GHz 20.93 dim -9.07 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.76289 GHz -38.76 dBm -25.76 dB
— ———
L ! ) T i HIHID o

Date: 30.MAR 2018 0258 16

Date: 30 MAR 2018 03:04:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2320 dém  Offset 5.20 d8
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbHpitfheck [__Dak E 6 CHBEIABS DAES
Line _$PURIOUS_)LINE_ABS ‘ PABS 1 SPURIOUS_LINE_ABS PABS
10 dBm - 10 dBm
o o - o MW-I\WU\ 0 dewr & . ]
| -10 dem ‘
| N |
J l —27 dBm ll
o i - '}4‘] dBm ; S—
o S 'L Yo s SRR
-40 dBm
-50 dBm
-60 dBm
-70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|| Start 1.735 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Atlimit Rangelow | Rangeup | RBW | Fraguency PowerAbs | AL
AU e 3780 SHe 1000 iz 17091 Gile -28.73 dém -15.73 d& 1.735 GHz 1.755 GHz 100.000 kHz 174814 CHz 1.65 dBm -28.35 dB
1.709 GHz 110 GHe 200,00 i $ B 234,50 dim e i T T 1,755 GHz 1756 GHz | 200.000 kHz 175500 GHz -35.54 dBm -22.54 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72751 GHz 7 dém ~27.73 d8 1.756 GHz 1.765 GHz 1,000 MHz 1.75702 GHz -29.65 dbm -16.65 db
v ———
( ) ] CERNNETED om i T —

Date: 30.MAR.2019 03.00:16

Date: 30.MAR.2019 03.06:01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number

1 Al71 of A274

Report Issued Date : Apr. 30, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum | spectrum v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23,20 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
20 dbiiLdhack E—YY© RIPHECHYEKABS paks
Line _$PURIOUS_)LINE_ABS ‘ ﬂi—'»‘n S SPURIOUS_LINE_ABS PABS
10 dem - } \
0 dém J L 0 dem
| -10 dBm—— = " =10 dBm
| SPURIOUS_LINE_ABS_ f
-20 dém | ‘ 7 i -20 dBm
\
-30 Tm ; If ‘\!\ ﬂ | _SDEBW |' i
s | 8 I [ Ly
M-*““ . WS N . ‘IL N)i 4,,;“(\ .“»M J \JM"’JL“ p N : i
o W/ rnd At ﬁé L P s o Sl ]
-60 dem -60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz || start 1.735 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Range Low | Rangeup | REBW 1 Frequency | Pawerabs | aLimit | Rangelow | Rangeup | RBW | Freguency | Powerabs |
1700 etz X0 o L0002 170818 Gilz z19.63 dbm -6.63 d8 1.735 GHz 1.755 GRz | 100.000 knz 175389 GHz 20.07 dBm -9.93 dB
1.709 GHz L7110 GHe 200,00 i 17999 GHa 28555 dam -12.65 d8 1.755 GHz 1.756 GHz 200,000 kHz 1,75515 GHz -25.69 clBm -12.69 d8
1.710 GHz 1.730 GHz 100.000 kHz 1.71111 GHz 20.25 dBm -9.75 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75872 GHz -19.68 dBm -6.68 dB

|
J

)i (T

Date: 30.MAR 2018 025816

L

J1

L1

Date: 30 MAR 2018 03:05:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'
v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 2320 dém  Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abiidheck YY" E ECHYEKABS BAES
Line _$PURIOUS_)LINE_ABS ‘ PABS 1 SPURIOUS_LINE_ABS PABS
10 dBm T 10 dém
0 dBm A — - J,\ 0 dre e — x .\,._\
| l -10 dem l
J 1 24 dem 'l
-30 dg — J} ! -30 dBm . =i
-4,_[ ] \\ MM
-40 dBm 40 dBm L
50 dém -50 dBm
60 dBm -60 dBm
-70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz || Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraguency | _PowerAbs | aLi
700 e 3780 SHe 1.000 MHz 170871 GHz -28.72 dem -15.72 d8 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75113 GHz 0.63 dBm -20.17 dB
1.709 GHz L7110 GHe 200000 kiiz 370090 SHe 294b1 dam 215108, 1.755 GHz 1.756 GHz | 200,000 kHz 1.75500 GHz -35.30 dBm -22.30 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72879 GHz 1.14 d&m -28.86 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75616 GHz -29.57 dbm -16.57 dB

i T

Date: 30.MAR.2019 03.01:16

L J

J1

LT

Date: 30.MAR.2019 03.07.01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 Al72 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum | spectrum v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23,20 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
20 dbiiLdhack T Dak RIRHE CHYEKABS BAk:
Line _$PURIOUS_)LINE_ABS ‘ ﬂl—'»‘n S SPURIOUS_LINE_ABS PABS ﬂ
10 dem - [| I \
0 dem f ‘] 0 dem ;
[ /|
 -10 dBm———— i -10 dem i
| SPURIOUS_LINE_ABS_ i | '1
20 derm ] \ 20 dem m‘i g
-30 dem T 'I" m\ | -30,dem I f’l ‘111
1 . R | NN .l | (13 . n
| / | LV LUNSANN | Do fnamiiY AA A ] |
Fom Mmoo b Ve o) Mo | S o NS WEAN IV LY, r L,
40 der 50 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz || start 1.735 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  aAtimit Rangelow | Rangeup | RBW | Frequency |  Powerabs |
1700 etz Ll e L0002 1708t Gile -24.51 dém -11.51 d& 1.735 GHz 1.755 GRz | 100.000 knz 175395 GHz 18.45 dBm -11.55 dB
1.709 GHz L7110 GHe 200000 kiiz depann oHe 28408 dam =11.68.dA, 1.755 GHz 1.756 GHz 200,000 kHz 175501 GHz -26.46 dBm -13.46 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 19.03 dém -10.97 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75846 GHz -25.34 dBm -12.34 dB

( )i ) ]

Date: 30.MAR.2019 03:34:49

J1

Date: 30 MAR 2019 03:37:38

L1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'
v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23,20 dBm  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbHpitfheck [__Dak E 6 CHBEIABS DAES
Line _$PURIOUS_)LINE_ABS ‘ PABS 1 SPURIOUS_LINE_ABS PABS
10 dBm - 10 dBm
B3t [T SR ST Ty ) SN - “’\ 0 dB s ‘MWVANMVM-'---A‘-.“--‘~'M“MM¢~]
} -11 dem l
L -2q dem l
-3p dBm
— .
—
40 dBm
-50 d8m 50 dBm
60 dBm -60 dBm
70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|| Start 1.735 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraguency | _PowerAbs | aLi
1.700 GHz 1.700 GHz 1.000 MHz 170843 GHz -28.90 dém -15.90 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75093 GHz -0.51 dBrm -30.51 dB
1.709 GHz 110 GHe 200,00 i L HEe] B “F4.57 dam ZL A 1,755 GHz 1756 GHz | 200.000 kHz 175521 GHz -35.55 dBm -22.55 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72785 GHz 0.78 dBm -29.22 d8 1.756 GHz 1.765 GHz 1,000 MHz 1.75601 GHz -30.18 dBm -17.18 dB
v ———
( ) ] CERNNETED om i T —
Date: 30.MAR.2019 03:35:49 Date: 30.MAR.2019 03:38:37
Sporton International (Kunshan) Inc. Page Number 1 A173 of A274

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AJOTTA-1179

Report Issued Date : Apr. 30, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22,50 dém  Offset 4.50 dg

Mode Auto Sweep

@1 AvgPwr @1 fugrwr
heck now | SPURIHECHYEKABS
Line _$PURIOUS_)LINE_ABS PABS ]"'—\ Line 'PIfR‘H_]HH INE_ABS PABS
10 dBm- { \ 10 dBm f i
od 0 dBm j
-10 dBm ‘l -10 dém
| SPURIOUS_ LINE_ABS_ ‘h f’
20 dem \ -20 dBm
-30 dem ¥ a0 aBW
40 dBm / wf\k { \
A /] ~ \ T
-50 dem 50 dBm
Jem—— 'L// \J |
]
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | AL
BLS,000;Me | EesiUNIAE 100,000 kHz 822,50050 MHz -45.96 dBm -32.96 d8 847.000 MHz ___ 849.000 MHz 100.000 Kz 548,76723 MHz 20.65 cBm -5.35 dB
223000 MHz | B2e000 MH2 20,000 4> T 223 0 dam =ip.a7da, 849,000 MHz | 850,000 MHz | 20,000 kHz £49,00050 MHz -23.15 dBm -10.15 dB
824.000 MHz 826.000 MHz 100.000 kHz B24.24575 MHz 20.44 dém -9.56 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.59441 MHz -44.39 dbm -31.39 dB

( )i ) T

Date: 30.MAR 2019 054358

J1

L1

Date: 30 MAR 2019 05:55:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

7 ] um 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heck er | SPURIRHECHYEKABS_
Line _$PURIOUS_)INE_ABS PASS Line 'PII‘IH[+JHH INE_ABS PABS
10 dem ariphelivtng 10 denf \r
od I/ \ 0 UBJ |
[ | |
-10 dem t -10 dBm: T
| SPURIOUS_LINE_ABS_ | \
20 dBm ‘ ‘\. =20 cjam
-30 dBm J. J W}Jaw
-40 dBm P ] 40 dBm L'& Py N
w%w" U V]
50 dom ¥ o W{f'élw 50 dBm ==
60 derm
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz || [ Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL
L5000 M2 523,000 biHe AEELE00 kbl £22 8307 Mz -36.78 dém -23.78 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,59740 MHZ 13.08 dBm -16.92 dB
223,000 MHz hea.oha Wy 2000 ket fed diieu e 23180 dom i v6 849,000 MHz 850.000 MHz | 20,000 kHz £49,00050 MHz -32.63 dBm -19.63 dB
5824.000 MHz 826.000 MHz 100.000 kHz B24.75225 MHz 12.58 dBm ~17.42ds 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -37.13 dbm -24.13 dB

( i ) T ]

Date: 30.MAR.2019 05:47:18

J1

LT

Date: 30.MAR.2019 05:52:19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 Al74 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec m

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
heck now = | SPURIHE CHYEKABS ;
Line _$PURIOUS_)LINE_ABS PABS ‘l‘ \ Line 'l—'lf){l*_]”ﬂ INE_ABS PABS
10 dBm- f \ 10 dBm Ir 1'
|
o 0 dem -
| /
-10 dBm -10 dém
| SPURIOUS_ LINE_ABS_ LL
20 dem \ -20 dBm
-30 dem -30 dem
] ‘if’\ rr ™ \
40 dBm / \w w,r \
50 dem = i / -50 dBm \‘:‘ s
m—— T | "
-60 dBm = -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL
BLS,000;Me | EesiUNIAE 100,000 kHz 822,47652 MHz -46.94 dBm -33.04 08 847.000 MHz ___ 849.000 MHz 100.000 Kz 548,77522 Mhz 20.03 dBm -5.97 dB
223000 MHz | B2e000 MH2 20,000 4> R 284,00, dam =11.08.dA, 849,000 MHz | 850,000 MHz | 20,000 kHz £49,00050 MHz -23.66 dBm -10.66 dB
824.000 MHz 626.000 MHz 100.000 kHz 824.25475 MHz 19.70 dém -10.30 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.54446 MHz -45.56 dBm -32.56 dB

( )i ) T

Date: 30.MAR.2019 05:45:38

J1

L1

Date: 30 MAR 2019 05:57:1

El

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

§ um c%:
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek E | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS Line 'PIIHI+JHH INE_ABS PABS
10 dBm [ A \ 10 By .\r
{
od 0 de t
[ ] |
-10 dBm + \ -10 dpm 1
| SPURIOUS_LINE_ABS5_ | \ i
-20 dBm ‘ hi 20 dem
I ‘
-30 dém J Y] | [l 30Em [
-40 dBm T
)
50 dBm oty M%
I I
-60 dem
TSI PN
-70 dem: |
Start 815.0 MHz 3003 pts Stop 826.0 MHz || [ Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | atimit || Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil
L5000 M2 523,000 biHe AEELE00 kbl £22 50500 Mz -37.76 dém -24.76 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,40759 MHZ 11.60 dBm -18.40 d&
223,000 MHz hea.oha Wy 2000 ket fendent Mo 232,33 dom ci9 Hn dh 849,000 MHz 850.000 MHz | 20,000 kHz £49,00050 MHz -31.94 dBm -19.94 dB
824.000 MHz 626.000 MHz 100.000 kHz 82510190 MHz 11.73 dém -18.27 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -38.02 dBm -25.02 dB
v ———
( ) ] CERNNETED om i T T —
Pty SUMARCAS 0 Date: 30.MAR.2019 05.53:59

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A175 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec m

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22,50 dém  Offset 4.50 dg

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
- . | SPURIRHECHBEKABS .
Line _§PURIOUS_| INE_ABS PABS A Line hus_|LINE_ABS PABS
10 dem: ’ \I 10 dBm [ \
od — 0 dem J
-10 dem L -10 dBm
| SPURIOUS. LINE_ABS_ \ /
20 dem v -20 dBm
-30 dem LM a0 rr”
-40 dBm r \‘U m
50 dem . W\‘WWW f 50 dém
n@ﬁﬂp@#*ﬁwwwhmﬂw el ‘
8 1 i T -60 dem I
I LT LT T T
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | AL
L5000 M2 Bes 000 hate AEELE00 kbl £22 58301 Mz -39.33 dém -26.33 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,71728 MHZ 16.64 dBm -11.16 dB
223000 MHz | B2e000 MH2 20,000 4> T SEb T dAm =12.91.d8, 849,000 MHz | 850,000 MHz | 20,000 kHz £49,00050 MHz -25.52 dBm -12.52 dB
824.000 MHz 826.000 MHz 100.000 kHz B24.26274 MHz 18.71 dBm ~11.29 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.12488 MHz -42.24 dbm -29.24 db

( )i ) (T

Date: 30.MAR 2019 07:01:05

J1

L1

Date: 30 MAR 2018 07:05:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek - | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS Line 'PIIHI+JHH INE_ABS PABS
10 dem - N 10 dB et \
0d / | o dBrr[ 1
! |
-10 dem : \ -10 dpm \
| SPURIOUS_LINE_ABS5_ \
20 dBm ‘ k 20 dem
f
-30 dem _j —n wj:n}an-
-40 dBm = < -40 dBm
F ol
-50 dem ] ‘ 50 dB HHJ-\‘ =
' e m “\\
=
-0 dam —- 60 dBm —
IS SN M, SS—
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[Start 847.0 MRz 3008 pts Stop 860.0 MRz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | aLi
815.000 MHz 823.000 MHz 100.000 kHz 922,98002 MHz -39.55 dBm -26.55 d& 947.000 MHz 849.000 MAz 100.000 kHz 848,22378 MHz 11.20 dbm -16.80 dB
923.000 Mz | 824,000 Mz 20,000 4> B4 gHa50 M 23304 dim 2200408, 849,000 MHz | 850,000 MHz | 20,000 kHz £49,00050 MHz -34.12 dBm -21.12 dB
824.000 MHz 626.000 MHz 100.000 kHz 825.08192 MHz 11.25 dém -18.75 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,08492 MHz -39.98 dBm -26.98 dB

( i ) T

Date: 30.MAR.2019 06:58:25

J1

LT

Date: 30.MAR.2019 07.03:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A176 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spec m

Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep

Spectrum

Ref Level 22,50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

SGL Cl_)unt 1007100
@1 AvgPwr (@1 AvgPwr
ek . T | SPURIMHECHYEKARS
Line BPURIOUS_LINE_ABS PABS |/\ Line 'PIIR[[)H.‘\/ NE_ABS PASS
10 dBm- - 10 dBm /
od [ l 0 dBm {
-10 dem -10 dBm !
| SPURIOUS_LINE_ABS_ ;
20 dem h -20 dBm ﬂl
-30 dem ‘\ 30 dem—{k
/ I"\"—"\J \ s W \
-40 dBm yJ Mo/ \ 4 \\
50 dém A\u -50 dBm Vr\ = 7
P T o W
-60 dBm 60 dBm —
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL
BLS,000;Me | EesiUNIAE 100,000 kHz 822,99500 MHz -43.24 dBm -30.24 d8 946.000 MHz ___ 849.000 MHz 100.000 Kz 548,74075 MHz 20,60 cBm -5.20 dB
223000 MHz | 824000 MH2 BD.000 ki Bad gHos0 My S22 bodAm Z9:52.08 849,000 MHz | 850,000 MHz | 30,000 kHz 549,01049 MHz -22.,44 cBm -9.44 dB
824.000 MHz 627.000 MHz 100.000 kHz 824.23526 MHz 20.658 dBm -9.32 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -43.94 dBm -30.94 dB

( )i ) T ]

Date: 30.MAR.2019 08:02:56

i CTTTT -

Date: 30. MAR 2019 08:09:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek E T | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS | Line _$PURIOUS. NE_ABS PABS
10 dem 10 dy x
od J dem }
-10 dém L \ -10 dem T
| SPURIOUS_LINE_ABS5_ ’ |
-20 dBm ‘ -20 dBm
-30 dBm -30 dem:
|  SHER
~40 dBm — . 40 dBm h-!._r
fe W
-50 dem P il i [y |
o o
A Wity
60 dem R
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | [ Start 846.0 MAz 3008 pts Stop B60.0 MiFz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | aLi
815.000 MHz 823.000 MHz 100.000 kHz 92298801 MHz -35.43 dBm -22.43 d& 946.000 MHz 849.000 MAz 100.000 kHz 847.67383 MHz 9.29 dBm -20.71 dB
923.000 Mz | B24.000 Mz BD.000 ki ks e 23475 dam 21.15.da, 849,000 MHz | 850,000 MHz | 30,000 kHz £49,00050 MHz -34.18 dBm -21.18 dB
824.000 MHz 827.000 MHz 100.000 kHz 82581768 MHz 2.71 deém -20.29 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,07493 MHz -34.82 dbm -21.82 dB

( i ) T

Date: 30.MAR.2019 08:05:59

i CTTTT -

Date: 30.MAR.2019 08:12:23

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A177 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spec m

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dém  Offset 4.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
heck 5 T | SPURIAHE CHBEKABS 5
Line _$PURIOUS_)LINE_ABS PABS |(’\ Line _$PURIOUS| NE_ABS PABS
10 dBm ‘l 10 dBm ‘ 1
od ‘ 0 dBm I
l\ |
-10 dem - -10 dBm ,,f
| SPURIOUS_LINE_ABS_ J
-20 dem - -20 dBm II
S / ]\1 m\ik capiam JJI, [ \
40 dorm Mm FOA \l . Lr]"
50 dBm < “hr/ -50 dem \ A
/ et J
| i — T A “\\_w_/
-60 dBm 60 dBm S
NSRRI S Ry | B e ORI WU
-70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALi
L5000 M2 523,000 biHe SEELE00 kb 822,90800 MHz -37.67 dbm -24.67 d& 846.000 MHz §49.000 MHz 100.000 kHz §48,77073 MHZ 19.94 dBm -10.06 d&
823.000 MHz 524,000 MHz 30.000 kHz B23.99850 MHz -23.56 dBm -10.56 dB 340,000 MH= 850,000 MKz | 20000 kHz 24000050 MHz 2520 dBm 520 db
824.000 MHz 827.000 MHz 100.000 kHz 824.22627 MHz 19.38 dBm ~10.62 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -34.04 dBm -21.04 dB
v ———
( J ] CERRNETED wm i T —
Date: 30.MAR 2019 08:0356 Date: 30.MAR 2019 08:10:11
Lowest Band Edge / Full RB Highest Band Edge / Full RB
§ um c%:
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek E I | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS | Line _$PURIOUS. NE_ABS PABS
10 dBm 10 dBm
I/\«»WM P X \
od } dem
[ [
-10 dBm. | -10 dem i
| SPURIOUS_LINE_ABS5_ } 1
-20 dBm ( 20 dem 1
-30 dem 30 dBm
e | e
-40 dBm! |- - 40 dBm L&_Tk =
et i)
T il ica O
50 dBm pr— 4 -50 dBm T
T lﬂ‘“ " 60 dBm i 77 T
i i LT T
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz || [ Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | atimit || Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil
L5000 M2 523,000 biHe SEELE00 kb £22 8307 Mz -34.60 dém -21.60 d& 846.000 MHz §49.000 MHz 100.000 kHz §46,06953 MHz 6.47 dBm -21.53 dB
223,000 MHz hed.oha Wy EOUIT e fendiion Mo 235,00 dim e B 849,000 MHz 850.000 MHz | 30,000 kHz 849,00150 MHz -35.07 dBm -22.07 dB
824.000 MHz 827.000 MHz 100.000 kHz 826.16833 MHz 8.36 dBm ~21.54.d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01495 MHz -35.02 dBm -22.02 dB

( Il ]

Date: 30.MAR.2019 08:06:58

i CTTTT -

Date: 30.MAR.2019 08:13:25

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A178 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum | spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
heek E T | SPURIRHECHBEKABS .
Line _$PURIOUS_)LINE_ABS PABS | f\ Line 'PIIRI[)HHJ‘ NE_ABS PABS
10 dBm [' : 10 dBm [ T
od , 0dBm ; |
-10 dBm ]4, -10 dem
| SPURIOUS_LINE_ABS_
-20 dem - -20 dBm fl
-30 dém . h f‘]‘ -3p dem | | i
| fal L W
.40 dBm ,L\W,J L " - \ }*
50 d8m 50 dBm il
W T T N S S ™
&0 d@ -60 dem
v =
70 dem -70 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL
815,000 M1z Bes 000 hate 200, DO ke £22 5008 Mz -39.77 dém -26.77 d& 846.000 MHz §49.000 MHz 100.000 kHz §48,74975 MHz 16.67 dBm -11.33 dB
923.000 Mz | B24.000 Mz BD.000 ki R LI 555 o A =12.54.d8, 849,000 MHz | 850,000 MHz | 30,000 kHz £49,00050 MHz -25.59 dBm -12.59 db
824.000 MHz 627.000 MHz 100.000 kHz 824.23227 MHz 18.73 dém ~11.27 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -41.66 dBm -28.66 dB

( )i ) T ]

Date: 30.MAR 2019 08:04:54

J1

Date: 30. MAR 2018 08:11:16

L1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 7
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 cvgPwr
heck Y T ! RIRHE CHEE!
Line _$PURIOUS_)INE_ABS PABS | Line _: _INE_ABS_| PABS
10 dBm 10 dm
P e s e Y -
od ! L de \
-10 dBm , -10 dBm |
| SPURIOUS_LINE_ABS_ I
-20 dBm { -20 dB \
-30 dém -30d Jl
40 dam s ~40 dBm ==
__.,.,/—/' “mw""‘“
-50 dem -50 di
T
/‘\/”_
-60 dem -60 di
S Lo "\-—-,_____»______H____k
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurlis J | | | |Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Range Low RangeUp | RBW | Freguency | Ppowerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 82299600 MHz -36.68 dBm -23.68 dB 845.000 MHz 849.000 MHz 100,000 kHz 846,60989 MHz 7.52 dBm ~22.48 dB
823.000 MHz 824.000 MHz 30.000 kHz 823,99750 MHz -36.90 dém -23.50 d8 949.000 MHz 850.000 MHz 30,000 kHz 849,00150 MHz -37.22 dBm -24.22 dB |
824.000 MHz 827.000 MHz 100.000 kHz 82611439 MHz 7.43 dém -22.57 d8 850.000 MHz 860.000 MHz 100,000 kHz 850,01499 MHz -37.95 dBm -24.95 db
v ———
L ] J CRENRNRED oo )i ] [ ]

Date: 30.MAR.2019 08:07.57

Date: 30 MAR 2019 08:14:26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number

Report Version : Rev. 01

1 A179 of A274
Report Issued Date : Apr. 30, 2019

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

SGL Caunt 100/100
®1 AvgPwr (@1 avgPwr
ek v - | SPURIRHECHBEKABS -
Line _$PURIOUS_|INE_ABS PASS (\ Line _$PURIOUS | [NIE,AB-{,
10 dBm 1ods T
i ;
o I 0 dém ’j
-10 dem / lkl -10 dB 1i
= I
| SPURIOUS_ LINE_ABS_ / M' \
20 derm )i % 20 MH .\
-30 dem { ,’“\ il \ -30 dem i
f £, N Ayl A
-40 dBm! oy N ot 4
A . u A
g -50 dam-
1 | - = N
E— oIS =
-70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurlls J | | | |Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz 822,22078 MHz -44.54 dBm ~31.54 d8 844.000 MHz 849,000 MHz 100,000 kHz 848,63786 MHz 20,56 dBm -9.44 dB
823.000 MHz 824,000 MHz 50.000 kHz B823,99451 MHz -21.09 dBm -8.09 dB 543.000 MHz 850,000 MHz 50,000 kHz 849.00050 MHz -20.72 dBm ~7.72 dB |
824.000 MHz 520,000 MHz 100.000 kHz 824.32717 MHz 20.65 dim -9.35 d& 850,000 MHz 860,000 MHz 100,000 kHz 85064416 MHz -44.59 dBm -31.59 db |
———
p Y
J J CRENRNRED wo il ] (] e

L

Date; 30.MAR 2019 22:04:48

JL

Date: 30.MAR.2019 22:13:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o Spectrum Gl
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek E | SPURIRHECHBEKABS - =
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
fwawnwwa\.m%ﬂ-\ / o
od | 4\ o dem
-10 dBm I - 10 dém
| SPURIOUS_LINE_ABS5_ { \
-20 dBm f h 20 dem \!
-30 dem } -30 dBm s
-40 dBm e eem 40 dBm LV C
ot ~
-50 dem il 50 dBm [
S
-60 dem oo
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz || [l Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | atimit || Rangelow | Rangeup | RBW | Frequency | Powerabs | ALi
L5000 M2 523,000 biHe SEEL000 kbl 81350310 Mz -38.31 dém -25.31 d& 844.000 MHz §49.000 MHz 100.000 kHz §44,00659 MHz 6.98 dBm -23.02 dB
223,000 MHz heg.oha Wy SO UL SR b 294,58 dom 2150 849,000 MHz 850.000 MHz | 50,000 kHz 849,00150 MHz -33.09 dBm -20.09 dB
824.000 MHz 828.000 MHz 100.000 kHz 82810839 MHz 7.28 deém -22.72 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -36.20 dBm -23.20 dB

Il ]

Date: 30.MAR.2019 22:07.03

L

i CTTTT -

Date: 30.MAR.2019 22.09:21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A180 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spec m

Offset 4.50 dB Mode Auto Sweep

Ref Level 22.50 dBm
SGL Count 100/100

Spectrum

Ref Level 22,50 dém  Offset 4.50 dg
SGL Count 100/100

Mode Auto Sweep

®1 AvgPwr (@1 avgPwr
T : | SPURIRHECHYEKARS
Line _$PURIOUS_|INE_ABS PASS Line _$PURIOUS_) INE AH* PABS
10 dBm 10 dBm :
od 0 dBm ',J ]
-10 dém -10 dem i
| SPURIOUS_LINE_ABS_ Il*w \l
-20 dem -20 dBm {IH, E
-30 dem _\ 9? dem fn\‘h ¢
u i J
40 dbm oy 7 JL[LQE{“WW
= ;
50 dem - R 50 dem ™\
| S St .
- N &
-60 dem —C
——— —~
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Ppowerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | _PowerAbs | aLi
815.000 MHz 823,000 MHz 100.000 kHz 822,16484 MHz -45.42 dBm -32.42 d& §44.000 MHz 849.000 MHz 100.000 kHz §46.64785 MHz 20.63 dBm -9.37 dB
823.000 MHz 524,000 MHz 50.000 kHz B23.99550 MHz -20.60 dém -7.60 dB 349,000 MH= 850,000 MHz | '50.000 kHz 849.00740 MHz 20,45 dbrm 7.45 dB
824.000 MHz 828.000 MHz 100.000 kHz 824.31219 MHz 19.32 dBm ~10.58 d8& 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -45.33 dBm -32.33 dB

( )i ) ]

Date; 30.MAR 2018 22:05:30

i CTTTT -

Date: 30 MAR 2018 22:12:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

§ um c%:
Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek - | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
TR o -‘.,,N_\ s e T e
od ‘ W dem
-10 dBm + 10 dem
| SPURIOUS. LINE_ABS_ ’ \
-20 dBm { 20 dBm H
-30 dem }‘ -30 dBm
40 dBm e 40 dBm { A =
t"_/__—_ e m»\—m‘_‘r
-50 dem 50 dBm
o “_'“-w\,
60 deri— 60 derm e
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | aLi
815,000 M1z Bes 000 hate 200, DO ke £22 54908 Mz -38.51 dém -25.51 d& 844.000 MHz §49.000 MHz 100.000 kHz §45,05644 MHZ 6.16 dBm -23.94 0B
923.000 Mz | 824,000 Mz £0.000 &z Bad qiio0 e 2495 dam =21.99.d3, 849,000 MHz | 850,000 MHz | 50,000 kHz 5849,00749 MHz -35.02 dBm -22.02 dB
824.000 MHz 828.000 MHz 100.000 kHz 827.61868 MHz 17 dBm -23.83 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.15485 MHz -38.39 dBm -25.39 dB

L | ) T &

Date: 30.MAR.2019 22:07:45

i CTTTT -

Date: 30.MAR.2019 22:10:06

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A181 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0





